Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5745 Antl 25.82 5.88 5.75
NVNT a 5785 Antl 25.82 5.88 5.75
NVNT a 5825 Antl 25.67 591 5.78
NVNT n20 5745 Antl 24.32 6.14 6.21
NVNT n20 5785 Antl 24.32 6.14 6.21
NVNT n20 5825 Antl 24.47 6.11 6.17
NVNT n40 5755 Antl 16.22 7.9 10.31
NVNT n40 5795 Antl 16.39 7.85 10.2
NVNT ac20 5745 Antl 56.88 2.45 1.51
NVNT ac20 5785 Antl 56.88 2.45 1.51
NVNT ac20 5825 Antl 56.88 2.45 1.51
NVNT ac40 5755 Antl 40.57 3.92 2.92
NVNT ac40 5795 Antl 40.57 3.92 2.92
NVNT ac80 5775 Antl 11.48 9.4 15.38
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzes
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzes
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzes
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzes
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzes
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. Keysight Spectrum Analyzes
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 4.78 5.88 10.66 30 Pass
NVNT a 5785 Antl 4.4 5.88 10.28 30 Pass
NVNT a 5825 Antl 3.83 5.91 9.74 30 Pass
NVNT n20 5745 Antl 5.1 6.14 11.24 30 Pass
NVNT n20 5785 Antl 5.14 6.14 11.28 30 Pass
NVNT n20 5825 Antl 4.24 6.11 10.35 30 Pass
NVNT n40 5755 Antl 3.34 7.9 11.24 30 Pass
NVNT n40 5795 Antl 3.3 7.85 11.15 30 Pass
NVNT ac20 5745 Antl 10.59 2.45 13.04 30 Pass
NVNT ac20 5785 Antl 10.32 2.45 12.77 30 Pass
NVNT ac20 5825 Antl 9.41 2.45 11.86 30 Pass
NVNT ac40 5755 Antl 9.88 3.92 13.8 30 Pass
NVNT ac40 5795 Antl 8.96 3.92 12.88 30 Pass
NVNT ac80 5775 Antl 1.91 9.4 11.31 30 Pass

Note: Total power=Conducted power + Duty factor
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:20:41 PMFeb 16, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

5.14 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-67.87 dBm /Hz

STATUS.

Power NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:22:23 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

4.24 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.77 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5825MHz Antl

FCC Test Report

Page 12 of 56



Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:26:32 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

10.32 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.69 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5785MHz Antl

FCC Test Report

Page 14 of 56



Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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STATUS.
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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Center Freq 5.795000000 GHz
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-

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:38:26 PMFeb 16, 2025
Radio Std: Nene
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Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

8.96 dBm /40 MHz

Center Freq
5.795000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-67.06 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.775000000 GHz
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SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100
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#Atten: 30 dB Radio Device: BTS
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Ref 22.80 dBm
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Channel Power
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Center Freq
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#VBW 3 MHz

Power Spectral Density

-77.13 dBm /Hz
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STATUS.

Power NVNT ac80 5775MHz Antl
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.67 0.5 Pass
NVNT a 5785 Antl 16.00 0.5 Pass
NVNT a 5825 Antl 16.37 0.5 Pass
NVNT n20 5745 Antl 17.47 0.5 Pass
NVNT n20 5785 Antl 17.40 0.5 Pass
NVNT n20 5825 Antl 17.52 0.5 Pass
NVNT n40 5755 Antl 35.08 0.5 Pass
NVNT n40 5795 Antl 35.04 0.5 Pass
NVNT ac20 5745 Antl 17.58 0.5 Pass
NVNT ac20 5785 Antl 17.53 0.5 Pass
NVNT ac20 5825 Antl 17.57 0.5 Pass
NVNT ac40 5755 Antl 35.12 0.5 Pass
NVNT ac40 5795 Antl 35.08 0.5 Pass
NVNT ac80 5775 Antl 75.11 0.5 Pass
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:11:06 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752791 GHz
-5.1053 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.2 dBm

16.311 MHz

Transmit Freq Error
x dB Bandwidth

-42.574 kHz
15.67 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:14:07 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.792957 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.8 dBm

16.368 MHz

Transmit Freq Error
x dB Bandwidth

-41.252 kHz
16.00 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:16:05 PMFeb 16, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833142 GHZ
-8.2667 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.0 dBm

16.359 MHz

Transmit Freq Error
x dB Bandwidth

-44.233 kHz
16.37 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:18:27 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.75369 GHz
-7.3581 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.4 dBm

17.544 MHz

Transmit Freq Error
x dB Bandwidth

-46.471 kHz
17.47 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:21:00 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793665 GHz
-7.5477 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.3 dBm

17.579 MHz

Transmit Freq Error
x dB Bandwidth

-34.930 kHz
17.40 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:22:44 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833713 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.4 dBm

17.548 MHz

Transmit Freq Error
x dB Bandwidth

-45.408 kHz
17.52 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[05:31:17 PMFeb 16, 2025

Center Freq: 6.755000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

35.899 MHz

Transmit Freq Error
x dB Bandwidth

-82.517 kHz
35.08 MHz

% of OBW Power
x dB

Mkr3 6.772459 GHz
-5.5480 dBm

Center Freq
5.755000000 GHz

15.9 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[05:33:52 PMFeb 16, 2025

Center Freq: 6.795000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

35.882 MHz

Transmit Freq Error
x dB Bandwidth

31.830 kHz
35.04 MHz

% of OBW Power
x dB

Mkr3 6.8125563 GHz

-10.286 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 6 ms CF Step

6.000000 MHz
Man

15.7 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl

FCC Test Report
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

s Keysight Spectrum Analyzer - Occupied BW = |
RF SENSE:PULSE [ [05:24:52 PMFeb 16, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.753759 GHZ

Ref Offset 2.8 dB

Ref2280dBm  -56545dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.6 dBm
17.549 MHz

Transmit Freq Error -31.266 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.58 MHz x dB -6.00 dB

MSG STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

s Keysight Spectrum Analyzer - Occupied BW = |
SENSE:PULSE [ [05:26:52 PMFeb 16, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.793726 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 18.4 dBm
17.539 MHz

Transmit Freq Error -40.006 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.53 MHz x dB -6.00 dB

MSG STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:28:47 PMFeb 16, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833744 GHZ
-6.0005 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.5 dBm

17.539 MHz

Transmit Freq Error
x dB Bandwidth

-39.958 kHz
17.57 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[05:36:29 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772538 GHz
-9.4674 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 18.7 dBm

36.027 MHz

Transmit Freq Error
x dB Bandwidth

-20.665 kHz
35.12 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[05:38:48 PMFeb 16, 2025

Center Freq: 6.795000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

35.930 MHz

Transmit Freq Error
x dB Bandwidth

-24.631 kHz
35.08 MHz

% of OBW Power
x dB

Mkr3 6.812518 GHz
-6.3606 dBm

Center Freq
5.795000000 GHz

18.4 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[05:41:43 PMFeb 16, 2025

Center Freq: 6.775000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

75.253 MHz

Transmit Freq Error
x dB Bandwidth

-68.630 kHz
75.11 MHz

% of OBW Power
x dB

Mkr3 6.812487 GHz

-8.5693 dBm

Center Freq
5.775000000 GHz

Span 120 MHz

Sweep 12 ms| CF Step

12.000000 MHz
Man

16.1 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.356
NVNT a 5785 Antl 16.361
NVNT a 5825 Antl 16.374
NVNT n20 5745 Antl 17.56
NVNT n20 5785 Antl 17.605
NVNT n20 5825 Antl 17.565
NVNT n40 5755 Antl 36.07
NVNT n40 5795 Antl 35.945
NVNT ac20 5745 Antl 17.572
NVNT ac20 5785 Antl 17.575
NVNT ac20 5825 Antl 17.558
NVNT ac40 5755 Antl 36.175
NVNT ac40 5795 Antl 36.166
NVNT ac80 5775 Antl 75.279

FCC Test Report Page 25 of 56




Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:10:56 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.743707 GHZ

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.9 dBm

16.356 MHz

Transmit Freq Error
x dB Bandwidth

-45.271 kHz
17.93 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:13:56 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.786224 GHZ
-0.016326 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.6 dBm

16.361 MHz

Transmit Freq Error
x dB Bandwidth

-28.116 kHz
17.89 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5785MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:15:55 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

5.822459 GHz
-0.94691 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.7 dBm

16.374 MHz

Transmit Freq Error
x dB Bandwidth

-46.893 kHz
17.96 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:18:17 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.743701 GHZ

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.8 dBm

17.560 MHz

Transmit Freq Error
x dB Bandwidth

-34.813 kHz
18.89 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5745MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE] [

[05:20:50 PMFeb 16, 2025

Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.789959 GHz

#VBW 620 kHz

Total Power

17.605 MHz

Transmit Freq Error
x dB Bandwidth

-41.374 kHz
19.25 MHz

% of OBW Power
x dB

Span 30 MHz
Sweep 1.333 ms|

15.9 dBm

99.00 %

-26.00 dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [

[05:22:33 PMFeb 16, 2025

Center Freq: 5.825000000 GHz
Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.565 MHz

Transmit Freq Error
x dB Bandwidth

-55.249 kHz
19.21 MHz

% of OBW Power
x dB

Span 30 MHz
Sweep 1.333 ms|

15.1 dBm

99.00 %

-26.00 dB

STATUS.

[ [ntl

Frequency

5.825000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5825MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[05:31:07 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.3 dBm

36.070 MHz

Transmit Freq Error
x dB Bandwidth

-96.907 kHz
39.96 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[05:33:40 PMFeb 16, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.793404 GHZ

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 15.3 dBm

35.945 MHz

Transmit Freq Error
x dB Bandwidth

9.135 kHz
38.77 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5795MHz Antl

FCC Test Report
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

s Keysight Spectrum Analyzer - Occupied BW = |
RF SENSE:PULSE [ [05:24:42 PMFeb 16, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.746221 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.1 dBm
17.572 MHz

Transmit Freq Error -44.194 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.30 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac20 5745MHz Antl

s Keysight Spectrum Analyzer - Occupied BW = |
SENSE:PULSE [ [05:26:42 PMFeb 16, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.783704 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 17.7 dBm
17.575 MHz

Transmit Freq Error -30.770 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.90 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac20 5785MHz Antl

FCC Test Report
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

s Keysight Spectrum Analyzer - Occupied BW = |
RF SENSE:PULSE [ [05:28:37 PMFeb 16, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.827463 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.0 dBm
17.558 MHz

Transmit Freq Error -41.599 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.13 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac20 5825MHz Antl

s Keysight Spectrum Analyzer - Occupied BW = |
SENSE:PULSE [ [05:36:18 PMFeb 16, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.756794 GHZ

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Man

Occupied Bandwidth Total Power 18.3 dBm
36.175 MHz

Transmit Freq Error 14.386 kHz % of OBW Power 99.00 %
x dB Bandwidth 48.08 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac40 5755MHz Antl

FCC Test Report
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[05:38:37 PMFeb 16, 2025

Center Freq: 6.795000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

#VBW 1.2 MHz

Total Power

36.166 MHz

Transmit Freq Error
x dB Bandwidth

-38.887 kHz
40.61 MHz

% of OBW Power
x dB

Mkr1 6.79677 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

17.9 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[05:41:32 PMFeb 16, 2025

Center Freq: 6.775000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupied Bandwidth

#VBW 2.4 MHz

Total Power

75.279 MHz

Transmit Freq Error
x dB Bandwidth

-62.951 kHz
81.38 MHz

% of OBW Power
x dB

Mkr1 6.795964 GHz

1.0322 dBm

Center Freq
5.775000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

15.9 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac80 5775MHz Antl

FCC Test Report
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

5. Maximum Power Spectral Density Level

Condition Mode | Frequency | Antenna | Conducted | Duty Factor 10log Total PSD Limit | Verdict
(MHz) PSD (dBm) (dB) (500/510) (dBm) (dBm)
NVNT a 5745 Antl -7.4 5.88 -0.086 -1.606 30 Pass
NVNT a 5785 Antl -7.16 5.88 -0.086 -1.366 30 Pass
NVNT a 5825 Antl -7.91 591 -0.086 -2.086 30 Pass
NVNT n20 5745 Antl -6.7 6.14 -0.086 -0.646 30 Pass
NVNT n20 5785 Antl -7.43 6.14 -0.086 -1.376 30 Pass
NVNT n20 5825 Antl -8.12 6.11 -0.086 -2.096 30 Pass
NVNT n40 5755 Antl -11.37 7.9 -0.086 -3.556 30 Pass
NVNT n40 5795 Antl -11.43 7.85 -0.086 -3.666 30 Pass
NVNT ac20 5745 Antl -2.95 2.45 -0.086 -0.586 30 Pass
NVNT ac20 5785 Antl -2.77 2.45 -0.086 -0.406 30 Pass
NVNT ac20 5825 Antl -3.66 2.45 -0.086 -1.296 30 Pass
NVNT ac40 5755 Antl -6.02 3.92 -0.086 -2.186 30 Pass
NVNT ac40 5795 Antl -6.64 3.92 -0.086 -2.806 30 Pass
NVNT ac80 5775 Antl -14 9.4 -0.086 -4.686 30 Pass

Note: Total PSD=Conducted PSD + Duty factor+(10log(Limit RBW/Test RBW)
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Report No: SSP25010018-3E

FCC ID: 2BNXC-XY001YBO1

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [05:14:16 PMFeb 16, 2025
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -36.96 Pass
NVNT a 5825 Antl -43 Pass
NVNT n20 5745 Antl -34.72 Pass
NVNT n20 5825 Antl -39.89 Pass
NVNT n40 5755 Antl -32.13 Pass
NVNT n40 5795 Antl -42.65 Pass
NVNT ac20 5745 Antl -24.43 Pass
NVNT ac20 5825 Antl -33.16 Pass
NVNT ac40 5755 Antl -17.18 Pass
NVNT ac40 5795 Antl -35.57 Pass
NVNT ac80 5775 Antl -25.51 Pass
NVNT ac80 5775 Antl -28.66 Pass
NVNT ac80 5775 Antl -24.74 Pass
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FCC ID: 2BNXC-XY001YBO1

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -33.76 -27 Pass
NVNT a 5785 Antl -34.29 -27 Pass
NVNT a 5825 Antl -34.29 -27 Pass
NVNT n20 5745 Antl -34.57 -27 Pass
NVNT n20 5785 Antl -34.61 -27 Pass
NVNT n20 5825 Antl -33.98 -27 Pass
NVNT n40 5755 Antl -34.57 -27 Pass
NVNT n40 5795 Antl -34.09 -27 Pass
NVNT ac20 5745 Antl -34.1 -27 Pass
NVNT ac20 5785 Antl -34.8 -27 Pass
NVNT ac20 5825 Antl -34.48 -27 Pass
NVNT ac40 5755 Antl -34 -27 Pass
NVNT ac40 5795 Antl -33.95 -27 Pass
NVNT ac80 5775 Antl -33.82 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.8 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

|>

Freq Offset
0 Hz

Scale Type

=]

X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
25.033 887 GHz -34.104 dBm | ]
2 I ]
3 I ]
4 I ]
5 I I -
6 I ]
7 - ] [ ]
8 - ]
9 - ]
10 I ]
a 0 ! [ | B
MSG STATUS

Tx. Spurious NVNT ac20 5745MHz Antl Emission

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 13.515000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

SowWo~Nd O AWK

A

=
@
o

Tx. Spurious NVNT ac20 5785MHz Ant1 Emission

FCC Test Report

Page 54 of 56



Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE =

Y
25.315 274 GHz -34.482 dBm

Freq Offset
0 Hz

Scale Type

=]

A

I

Tx. Spurious NVNT ac20 5825MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac40 5755MHz Antl Emission
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Report No: SSP25010018-3E FCC ID: 2BNXC-XY001YBO1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac40 5795MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac80 5775MHz Antl Emission
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